
Wizard CompSpec C2 Assembly Instructions
Parts Needed
Truck assembly from previous steps
Bag D
(1) part# ott-tko10-020 Front Upper Link x1
(2) part# ott-tko10-082 M3 x 0.5 x 14mm button head screw x1
(3) part# ott-tko10-093 M3 nylock nut x1

Page 8

Step 10
Insert M3 x 0.5 x 14mm screw (2) through chassis left side rail (4)

Insert Front Upper Link (1) onto M3 x 0.5 x 14mm screw (2)

Install M3 nylock nut (3) onto M3 x 0.5 x 14mm screw (2)

(4)

(2)

(1)(3)


	Sheets and Views
	Sheet1


